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DCG180RFEB, DCG180ZB

18V CAULKING GUN KIT, 600MM HOLDER
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Item No Type Part No Description Qty Unit
1  142072-0 PISTON B COMPLETE 1 PC.

2  266827-0 PAN HEAD SCREW M3X18 WITH WR 1 PC.

3  141861-0 HOLDER B COMPLETE 1 PC.

4  265074-0 PAN HEAD SCREW M5X16 4 PC.

5  346649-5 PLATE 1 PC.

6  318958-2 HOLDER JOINT B 2 PC.

7  142042-9 RACK 64 COMPLETE 1 PC.

8  815F86-5 NAME PLATE F/DCG180B 1 PC.

9  266429-2 TAPPING SCREW 3X16 9 PC.

10  187618-5 HOUSING SET 1 SET

10 INC. 263005-3 RUBBER PIN 6 2 PC.

11  418821-0 LENS 1 PC.

12  620180-2 SUB CONTROLLER 1 PC.

13  225097-0 SYNCHRO BELT 4-176 1 PC.

14  142038-0 SPUR GEAR 9A COMPLETE 1 PC.

16  454230-9 LENS 1 PC.

18  126253-4 GEAR ASSEMBLY 1 PC.

19  142066-5 MOTOR COMPLETE 1 PC.

20  643860-3 TERMINAL 1 PC.

21  632A63-0 CONTROLLER UNIT 1 PC.

22  650632-9 SWITCH 1 PC.

23  451162-1 LOCK LEVER 1 PC.

47  234315-5 COMPRESSION SPRING 6 1 PC.

100  802X77-3 CAUTION LABEL 1 PC.

ACCESSORIES - See Catalogue or visit www.makita.ca for more accessories -

A01  195246-2 SAFETY GOGGLE 1 PC.

A02  831278-2 TOOL BAG 1 PC.

A03 123221-8 PISTON C ASSEMBLY (F/Bulk Sealant) 1 PC.

A04 424547-4 RUBBER RING (F/Nozzle & Holder Joint B) 1 PC.

A05  -------------- LI-ION BATTERY ACCESSORIES

A06  -------------- BATTERY  CHARGER 

A07  -------------- 18V LI-ION BATTERY
A08 454226-0 NOZZLE (FOR 600ML) 1 PC.

A09 142071-2 PISTON A COMPLETE (F/Cartridge) 1 PC.

CONVERSION SET
A10 196352-6 HOLDER B SET (F/ 600ML Cartridge) 1 PC.

A10 INC. Items 1, 3, 6, 7, A03, A04, A08 & A09

A10 196351-8 HOLDER A SET (F/ 300ML Cartridge) 1 PC.

A10 INC.
For Components, See DCG180RFE, DCG180Z Parts 
Breakdown
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http://www.makita.ca/index2.php?event=newaccessorydetailstemp&id=3&catid=2�
http://www.makita.ca/index2.php?event=newaccessorydetailstemp&id=2&catid=2�
http://www.makita.ca/index2.php?event=newaccessorydetailstemp&id=6&catid=2�


How to Convert Chart

STEP I
 Out From 300ml Holder  
 Item No. Description Part No. Used Qty
 1 Piston A Com.(for Cartridge) 142071-2 1
 3 Holder A(for 300ml) 454275-7 1
 6 Holder Joint A 454223-6 1
 7 Rack 42 Com. 142041-1 1
 
 
 
 
 
 
Conversion Kit 1,3,6&7 Holder A Set F/300 ml Cartridge 196351-8 1 set

STEP II
In To 600 ml Holder

Item No. Description Part No. Used Qty
1 Piston B Com.(for Film Type Pack) 142072-0 1
3 Holder B Com.(for 600ml) 141861-0 1
6 Holder Joint B 318958-2 2
7 Rack 64 Com. 142042-9 1

A03 Piston C Assy(F/Direct Filling) 123221-8 1
A04 Rubber Ring 424547-4 1
A08 Nozzle(for Film Type Pack or Bulk) 454226-0 1
*** Piston A com.(F/Cartridge) 142071-2 1

Conversion Kit incl. above Holder B Set for 600ml various type 196352-6 1 set

Note: the following items are used for same Models
Item No. Description Part No. Used Qty

2 P.H. Screw M3 x 18 266827-0 1
4 P.H. Screw M5 x 17 265074-0 4
5 Plate 346649-5 1

Note A: choose Piston A, B or C for the Adhesive Type accordingly
Note B: use Nozzle in case of  Film type Pack or Bulk Adhesive
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